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Test Report Tel

NEX 1 TEST DATA

FCC ID: 2BR3I-FS210P

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P
01, O1Pro, O1Max, P10

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 E 15.407
ANSI C63.10-2020

Pass
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1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5180 Antl 81.82 0.87
NVNT a 5220 Antl 81.82 0.87
NVNT a 5240 Antl 77.27 1.12
NVNT ac20 5180 Antl 96.32 0.16
NVNT ac20 5220 Antl 96.32 0.16
NVNT ac20 5240 Antl 97.06 0.13
NVNT ac40 5190 Antl 94.29 0.26
NVNT ac40 5230 Antl 94.2 0.26
NVNT ax20 5180 Antl 80.95 0.92
NVNT ax20 5220 Antl 80.95 0.92
NVNT ax20 5240 Antl 80.95 0.92
NVNT ax40 5190 Antl 94.29 0.26
NVNT ax40 5230 Antl 94.29 0.26
NVNT n20 5180 Antl 97.04 0.13
NVNT n20 5220 Antl 97.01 0.13
NVNT n20 5240 Antl 96.3 0.16
NVNT n40 5190 Antl 94.2 0.26
NVNT n40 5230 Antl 94.2 0.26

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 2 of 42
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Duty Cycle NVNT a 5180MHz Antl

RL e :
Center Freq 5.180000000 GHz i ‘Avo Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run

[ Keysight Spectrum Analyzer - Swept SA &= E]l
IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL X Y

Duty Cycle NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.220000000 GHz B ) Avg Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
e 3 Mkr1 150.0 ps|
Ref Offset 8.6 dB A
Ref 20,00 dBm 5.00 dBm
Trnn

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

X FUNCTION | FUNCTION ¥DTH

0
180.0 us
3700us

Duty Cycle NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Swept A
RL [ 3 T
Center Freq 5.240000000 GHz B Avg Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

. , Mkr1 30.00 ps|
Ref Offset 8.7 dB ,\
Ref 20,00 dBm 11.34 dBm

Center 5.240000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 3 of 42
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Duty Cycle NVNT ac20 5180MHz Antl

Keysight Spectrum Analyzer - Swept SA ©
AL SENSEN ] 5:43:
Center Freq 5.180000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run T
4

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

Duty Cycle NVNT ac20 5220MHz Antl

Keysight Spectrum Analyzer - Swept 54 ==
Lit SENSE'IN 4 05:46:08 PM Aug 30,
Center Freq 5.220000000 GHz . Avg Type: Log-Pwr TRACE
P Trig: Free Run :

Fast ~#—
IFGain:Low #Atten: 30 dB

e 3 Mkr1 130.0 ps|
Ref Offset 8.6 dB -
Ref 20,00 dBm 5.56 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ac20 5240MHz Antl

Keysight Spectruem Analyzer - Swept SA

L SENSE I "
Center Freq 5.240000000 GHz Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.7 dB
Ref 20,00 dBm

h"

Center 5.240000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 42
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Duty Cycle NVNT ac40 5190MHz Antl

Keysight Spectrum Analyzer - Swept SA ©
AL SENSEN T >
Center Freq 5.190000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run T

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.190000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

Duty Cycle NVNT ac40 5230MHz Antl

Keysight Spectrum Analyzer - Swept 54 ==
Lit B 4 05:54:15 PMAug 30,
Center Freq 5.230000000 GHz . Avg Type: Log-Pwr TRACE]
P Trig: Free Run :

e 3 Mkr1 600.0 ps|
Ref Offset 8.66 dB =
Ref 20,00 dBm 2.47 dBm

Center 5.230000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE TRC X FUNCTION | FUNCTION ¥AOTH
{ N [1[t]  6000us| 247 dBm|
-11.83 dBm
1.99dBm

Duty Cycle NVNT ax20 5180MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.180000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Atten: 30 dB
¢ 3 Mkr1 60.00 ps
Ref Offset 8.42 dB
Ref 20,00 dBm 5.74 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| 5C E FUNCTION | F v FUNCTION

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 42
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Duty Cycle NVNT ax20 5220MHz Antl

K!yslgm Sptnmm nmryz-r Swept SA

Cen(er Freq 5 220000000 GHz ] ) ) Avp Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

. , kr1 140.0 ps
Ref Offset 8.6 dB -
Ref 20,00 dBm 4.39 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz sweep 100.0 ms (10001 pts]

KR MODE TRC SCL FUNCTION
l*-n—rm
180.0 us -4.07 dBm.
3500 us 6.49dBm

Duty Cycle NVNT ax20 5240MHz Antl

[ Keysight Spectrum Analyzer - Swept SA = | o ]
RL 06:04:18 PM 2w 30,
TRACE]

Center Freq 5.240000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
. , 1 20.00 ps
Ref Offset8.7 dB
Ref 20,00 dBm 0.05 dBm

Center 5.240000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL E FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ax40 5190MHz Antl

R —
RL N -
Center Freq 5.19[10[!0[10[! GHz ) Avp Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

<r1 10.00 ps

Ref Offset 8 aq
Ref 20.00 dBm 3.36 dBm

Center 5.190000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL E FUNCTION

50.00 us
7100us
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Duty Cycle NVNT ax40 5230MHz Antl

Keysight Spectrum Analyzer - Swept SA ©
AL SENSEN T 6
Center Freq 5.230000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run T
1.36

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.66 dB
Ref 20,00 dBm

b

Center 5.230000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C X Y FUNCTION | FUNCTION wIDTH FUNCTION

-18.27 dBm
0.31dBm

Duty Cycle NVNT n20 5180MHz Ant1

Keysight Spectrum Analyzer - Swept 54 ==
Lit B 4 05:26:24 PM Aug 30,
Center Freq 5.180000000 GHz . Avg Type: Log-Pwr TRACE
P Trig: Free Run :

ast -
IFGain:Low #Atten: 30 dB

. , Mkr1 950.0 ps|
Ref Offset 8.42 dB
Ref 20,00 dBm 7.72 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE E FUNCTION | FUNCTION ¥DTH

dBm
-39.21 dBm
5.01dBm

Duty Cycle NVNT n20 5220MHz Antl

Keysight Spectrum Analyzer - Swept 54
L SENSEAIN ~
Center Freq 5.220000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 5.6 dB
Ref 20,00 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE TRC| 50 X
N 1t  780.0us|
8200 us
2120ms
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Test Report

Duty Cycle NVNT n20 5240MHz Ant1

Keysight Spectruem Analyzer - Swept SA
RL

Center Freq 0000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

e 3 Mkr1 40.00 ps|
Ref Offset 8.7 dB =
Ref 20,00 dBm 8.87 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts]

Center 5.240000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

Tel: 400-688-3552

Duty Cycle NVNT n40 5190MHz Ant1

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.190000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

6 Mkr1 530.0
Ref Offset 8.46 dB
Ref 20,00 dBm 1.28 dBm

Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION WIDTH FUN

Center 5.190000000 GHz
Res BW 1.0 MHz

[GL

Duty Cycle NVNT n40 5230MHz Antl

Keysight Spectrum Analyzer - Swept SA &
AL SENSEIN T 2025
Center Freq 5.230000000 GHz ) Avp Type: Log-Pwr =
PN Trig: Free Run

Fast ~#—
IFGain:Low #Atten: 30 dB

Mkr1 670.0 ps
Ref Offset 8.66 dB i
Ref 20,00 dBm 2.67 dBm

Span 0 Hz

Center 5.230000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

FUNCTION FUN

Web:www.dl-cert.com Email: service@dl-cert.com Page 8 of 42
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 6.95 0.87 7.82 24 Pass
NVNT a 5220 Antl 6.64 0.87 7.51 24 Pass
NVNT a 5240 Antl 8.99 1.12 10.11 24 Pass
NVNT ac20 5180 Antl 7.82 0.16 7.98 24 Pass
NVNT ac20 5220 Antl 7.37 0.16 7.53 24 Pass
NVNT ac20 5240 Antl 9.76 0.13 9.89 24 Pass
NVNT ac40 5190 Antl 8.71 0.26 8.97 24 Pass
NVNT ac40 5230 Antl 8.28 0.26 8.54 24 Pass
NVNT ax20 5180 Antl 7.76 0.92 8.68 24 Pass
NVNT ax20 5220 Antl 7.40 0.92 8.32 24 Pass
NVNT ax20 5240 Antl 9.87 0.92 10.79 24 Pass
NVNT ax40 5190 Antl 8.69 0.26 8.95 24 Pass
NVNT ax40 5230 Antl 8.27 0.26 8.53 24 Pass
NVNT n20 5180 Antl 7.79 0.13 7.92 24 Pass
NVNT n20 5220 Antl 7.27 0.13 7.40 24 Pass
NVNT n20 5240 Antl 9.78 0.16 9.94 24 Pass
NVNT n40 5190 Antl 8.84 0.26 9.10 24 Pass
NVNT n40 5230 Antl 8.32 0.26 8.58 24 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 9 of 42
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Power NVNT a 5180MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:20:26 PM Sep 09, 2025

Center Freq: 5.180000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.95 dBm /16.37 MHz -65.19 dBm /Hz

G STATUS

Power NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:21:37 PM Sep 09,
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.6 dB

Ref 28,60 dBm

|

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.64 dBm /16.42 MHz -65.52 dBm /Hz

Power NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:22:03PM Sep 09, 20

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.7 dB
Ref 28.70 dBm

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.99 dBm /16.29 MHz -63.13 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 42
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Power NVNT ac20 5180MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:28:02 PM Sep 09, 2025

Center Freq: 5.180000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.82 dBm /17.62 MHz -64.65 dBm /Hz

G STATUS

Power NVNT ac20 5220MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:30:44 PM Sep 09,
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.6 dB
Ref 28,60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.37 dBm /17.66 MHz -65.10 dBm /Hz

Power NVNT ac20 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:31:56 PM Sep 09, 20

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.7 dB
Ref 28.70 dBm

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.76 dBm /17.51 MHz -62.67 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 11 of 42
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Power NVNT ac40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:35:06 PM Sep 09, 2025

Center Freq: 5.190000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.190000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.71 dBm /35.85 MHz -66.83 dBm /Hz

G STATUS

Power NVNT ac40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:36:27 PM Sep 09,
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.28 dBm /36.16 MHz -67.30 dBm /Hz

Power NVNT ax20 5180MHz Ant1

[ Keysight Spectrum Analyzer - Channel Pawer

RL R NSE:IN h 07:28:23 PM Sep 09, 20

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.42 dB
Ref 2842 dBm

e s

i SN

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.76 dBm /17.61 MHz -64.69 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 42
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Power NVNT ax20 5220MHz Ant1

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 5.220000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 5.220000000 GHz

Ref Offset 8.6 dB

Ref 28.60 dBm

|

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.40 dBm /17.62 MHz -65.06 dBm /Hz

G STATUS

Radio Std: None

07:31:08PM Sep 09, 2025

Radio Device: BTS

Power NVNT ax20 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 5.240000000 GHz Center Freq: 6.240000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 8.7 dB
Ref 28.70 dBm

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.87 dBm /17.49 MHz -62.56 dBm /Hz

07:32:20PM 5ep 09,
Radio Std: None

Radio Device: BTS

Power NVNT ax40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 5.190000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.69 dBm /35.86 MHz -66.85 dBm /Hz

G STATUS

Radio Device: BTS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email:

service@dl-cert.com Page 13 of 42



mailto:service@dl-cert.com

Power NVNT ax40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:36:53 PM Sep 09, 2025

Center Freq: 5.230000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.230000000 GHz

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.27 dBm /36.07 MHz -67.30 dBm /Hz

G STATUS

Power NVNT n20 5180MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:23:21 PM Sep 09,
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.42 dB
Ref 2842 dBm

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.79 dBm /17.62 MHz -64.67 dBm /Hz

Power NVNT n20 5220MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:23:45 PM Sep 09, 20

Center Freq: 5.220000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.220000000 GHz

Ref Offset 8.6 dB
Ref 28,60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.27 dBm /17.62 MHz -65.19 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 42
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Power NVNT n20 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 5.240000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 5.240000000 GHz

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.78 dBm /17.5 MHz -62.65 dBm /Hz

G STATUS

07:25:04 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Power NVNT n40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 5.190000000 GHz Center Freq: 6.190000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.84 dBm /35.9 MHz -66.71 dBm /Hz

07:25:35 PM 5ep 09,
Radio Std: None

Radio Device: BTS

Power NVNT n40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 6.230000000 GHz
~s—  Trig: FreeRun Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB

AL E
Center Freq 5.230000000 GHz

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.32 dBm /36.09 MHz -67.25 dBm /Hz

G STATUS

07:26:59 PM Sep 09, 20
Radio Std: None

Radio Device: BTS

B S e

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email:

service@dl-cert.com Page 15 of 42
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.78 Pass
NVNT a 5220 Antl 19.9 Pass
NVNT a 5240 Antl 19.73 Pass
NVNT ac20 5180 Antl 20.43 Pass
NVNT ac20 5220 Antl 20.42 Pass
NVNT ac20 5240 Antl 20.31 Pass
NVNT ac40 5190 Antl 40.36 Pass
NVNT ac40 5230 Antl 40.58 Pass
NVNT ax20 5180 Antl 20.36 Pass
NVNT ax20 5220 Antl 20.49 Pass
NVNT ax20 5240 Antl 20.46 Pass
NVNT ax40 5190 Antl 40.41 Pass
NVNT ax40 5230 Antl 40.81 Pass
NVNT n20 5180 Antl 20.28 Pass
NVNT n20 5220 Antl 20.69 Pass
NVNT n20 5240 Antl 20.29 Pass
NVNT n40 5190 Antl 40.33 Pass
NVNT n40 5230 Antl 40.91 Pass

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 42
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-26dB Bandwidth NVNT a 5180MHz Antl

1139

Radio Std: None

o |- ]

AM Sep 10,2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 8.42 dB
Ref 2842 dBm

A
mm,‘,.,\-w‘u‘wkwb‘" "

iCenter 5.18 GHz
‘Res BW 300 kHz

Occupied Bandwidth
16.502 MHz

-6.100 kHz

Transmit Freq Error
19.78 MHz

x dB Bandwidth

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

M“-Mmlwmm‘fmwwwvmwwumhw i

Mkr3
-26

: ‘ﬂ,\“\’ 3

Sweep 1.333 ms|

#VBW 910 kHz
14.6 dBm

Total Power
99.00 %

% of OBW Power
-26.00 dB

x dB

Radio Device: BTS
5.18988 GHz
.888 dBm

b
Wt

Span 30 MHz|

-26dB Bandwidth NVNT a 5220MHz Antl

Radio Std: None

11:40:53 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.220000000 GHz

#IFGain:Low

Ref Offset 8.6 dB
Ref 28,60 dBm

@-w..tw\‘nwl‘ﬂ'h“"ﬂ

iCenter 5.22 GHz
‘Res BW 300 kHz

Occupied Bandwidth

Center Freq: 5.220000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

T R i e e T ey

#VBW 910 kHz

Total Power 14.5 dBm

Radio Device: BTS
Mkr3 5.22992 GHz

16.527 MHz
-33.462 kHz

Transmit Freq Error
19.90 MHz

x dB Bandwidth

x dB

% of OBW Power

99.00 %
-26.00 dB

-28.142 dBm

TR

Span 30 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT a 5240MHz Antl

11:41:17 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.240000000 GHz

Trig

#IFGain:Low

Ref Offset 8.7 dB
Ref 28.70 dBm

1

N‘ M.N-«WJW

iCenter 5.24 GHz
‘Res BW 300 kHz

Occupied Bandwidth
16.454 MHz

20.674 kHz
19.73 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 5.240000000 GHz
Avg|Hold: 100/100

Free Run

#Atten: 30 dB

B e P SR,

#VBW 910 kHz
Total Power 16.2 dBm
99.00 %

% of OBW Power
-26.00 dB

x dB

Radio Std: None
Radio Device: BTS
Mkr3 5.249885 GHzZ

-24.265 dBm

Ml

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552
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-26dB Bandwidth NVNT ac20 5180MHz Antl
e

11:44:57 AMSep 10,2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.190205 GHz
-28.494 dBm

#IFGain:Low

Ref Offset 8.42 dB
Ref 2842 dBm

|3
¥ "'-Q‘
i-‘udﬁpr‘rw*“"‘w W Irih‘ﬁ.rl!rw#*

‘Center 5.18 GHz Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Res BW 300 kHz
14.2 dBm

Total Power

Occupied Bandwidth
17.644 MHz

-10.498 kHz
20.43 MHz

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-26dB Bandwidth NVNT ac20 5220MHz Ant1

11:47:09 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.220000000 GHz “Center Freq: 6.220000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.2302 GHz,

#IFGain:Low
-28.646 dBm

Ref Offset 8.6 dB
Ref 28,60 dBm

v‘,,.,rmw.-\vJwa“‘)‘\‘WMW"“-W-lMW‘MumM.wi

N

g ‘. 3
BBty A

T w-‘"ﬂ"“ﬂ"‘a»,’wl‘l

Span 30 MHz|
Sweep 1.333 ms

iCenter 5.22 GHz
#VBW 910 kHz

Res BW 300 kHz
14.1 dBm

Occupied Bandwidth Total Power

17.647 MHz
-9.983 kHz

Transmit Freq Error
20.42 MHz

99.00 %

% of OBW Power
-26.00 dB

x dB

x dB Bandwidth

-26dB Bandwidth NVNT ac20 5240MHz Ant1
o et

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.240000000 GHz Center Freq: 6.240000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.250175 GHz,
-22.740 dBm

#IFGain:Low

Ref Offset 8.7 dB
Ref 28.70 dBm

J}M‘MW“""‘““"'““"‘“" i ~.-MMMWWM‘;
3

b

N

o .
sl

ot

Span 30 MHz|
Sweep 1.333 ms

iCenter 5.24 GHz
#VBW 910 kHz

Res BW 300 kHz
15.6 dBm

Total Power

Occupied Bandwidth
17.599 MHz

16.921 kHz
20.31 MHz

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

service@dl-cert.com Page 18 of 42
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-26dB Bandwidth NVNT ac40 5190MHz Antl

o | o ]
11:50:22 AMSep 10,2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.190000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

oot

iCenter 5.19 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35.909 MHz

1.719 kHz

Transmit Freq Error
40.36 MHz

x dB Bandwidth

Center Freq: 5190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.21018 GHz
-28.369 dBm

Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Total Power 14.8 dBm
99.00 %

% of OBW Power
-26.00 dB

x dB

-26dB Bandwidth NVNT ac40 5230MHz Antl

115157 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.230000000 GHz

#IFGain:Low

Ref Offset 8.66 dB
Ref 28,65 dBm

R T

iCenter 5.23 GHz
‘Res BW 510 kHz

Occupied Bandwidth

36.035 MHz
38.070 kHz
40.58 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.230000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.25033 GHz
-28.318 dBm

#VBW 1.6 MHz Sweep 1.333 ms
15.1 dBm

Total Power
99.00 %

% of OBW Power
-26.00 dB

x dB

-26dB Bandwidth NVNT ax20 5180MHz Antl

11:46:36 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.180000000 GHz

Ref Offset 8.42 dB
Ref 2842 dBm

G
v
me-mw-’v-’f

iCenter 5.18 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.640 MHz

-13.224 kHz
20.36 MHz

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

A A A M Ao

Radio Std: None

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.19017 GHz
-26.912 dBm

| '\a.‘r\’a

Sl

Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Total Power 14.2 dBm
99.00 %

% of OBW Power
-26.00 dB

x dB
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-26dB Bandwidth NVNT ax20 5220MHz Ant1

o | o ]
11:47:21 AMSep 10,2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.220000000 GHz

#IFGain:Low

Ref Offset 8.6 dB
Ref 28.60 dBm

o

N siahi

iCenter 5.22 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.648 MHz

-16.363 kHz

Transmit Freq Error
20.49 MHz

x dB Bandwidth

Center Freq: 5.220000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

I} .|
b anmw_«,,w,fww'w\w q.wv'vdmmwﬂa»mm,,;&
\

Radio Device: BTS

Mkr3 5.230225 GHz
-28.347 dBm

'’
N‘rﬁ-ﬂ'\kﬂ.\'m ‘

Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Total Power 14.0 dBm
99.00 %

% of OBW Power
-26.00 dB

x dB

-26dB Bandwidth NVNT ax20 5240MHz Ant1l

11:49:48 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 8.7 dB
Ref 28.70 dBm

e

il
J.i,.,,*.‘wL'.J V—'nl"h’ﬁ ‘

iCenter 5.24 GHz
‘Res BW 300 kHz

Occupied Bandwidth

B ™

Radio Std: None

Center Freq: 5.240000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.25025 GHz
-25.786 dBm

#VBW 910 kHz Sweep 1.333 ms

Total Power 15.6 dBm

17.622 MHz
16.357 kHz

Transmit Freq Error
20.46 MHz

x dB Bandwidth

99.00 %

% of OBW Power
-26.00 dB

x dB

-26dB Bandwidth NVNT ax40 5190MHz Antl

11:50:33 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35.975 MHz

11.590 kHz
40.41 MHz x dB

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

Radio Std: None

Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.210215 GHz
-28.089 dBm

#VBW 1.6 MHz Sweep 1.333 ms

Total Power 14.8 dBm

99.00 %

% of OBW Power
-26.00 dB

Test Report Tel: 400-688-3552
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-26dB Bandwidth NVNT ax40 5230MHz Antl
R;!:Ii(!”s!.)l.i2 ‘;:::Eu'ﬂ =

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.230000000 GHz Center Freq: 6.230000000 GHz

~»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB

Mkr3 5.250465 GHz
-28.563 dBm

Radio Device: BTS

Ref Offset 8.66 dB
Ref 28,65 dBm

Center 5.23 GHz )
Res BW 510 kHz #VBW 1.6 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.1 dBm
36.030 MHz

56.117 kHz
40.81 MHz x dB

Transmit Freq Error % of OBW Power 99.00 %
-26.00 dB

x dB Bandwidth

STATUS

G

-26dB Bandwidth NVNT n20 5180MHz Antl

11:4156 AMSep 10, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.180000000 GHz “Center Freq: 6.180000000 GHz
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.19013 GHZ

-28.318 dBm

Ref Offset 8.42 dB
Ref 2842 dBm
a1
PR L e i e T
\,

¢
"II'L"l‘U"‘"""M‘J “M "\’.JL‘J'"&J"I‘HJMM

‘Center 5.18 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.2 dBm
17.631 MHz
-9.590 kHz

20.28 MHz x dB

Transmit Freq Error % of OBW Power 99.00 %
-26.00 dB

x dB Bandwidth

-26dB Bandwidth NVNT n20 5220MHz Antl
Rudiulls:; lh]‘:::Eu,[l 2025

[ Keysight Spectrum Analyzer - Occupied BW
AL C ENGE I :
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz
-+ Trig: FreeRun Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB
Mkr3 5.230325 GHz
-25.675 dBm

Radio Device: BTS

Ref Offset 8.6 dB
Ref 28.60 dBm

| .l
- ,,..,,4.W-ﬂhnwmww«w%wwﬂm,;.mw‘N Nm'\
i . Ms
B AMAN | .‘,WJ';,['MM L] ,w

Center 5.22 GHz ] Span 30 MHz,
Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms|

Total Power 14.1 dBm

Occupied Bandwidth
17.682 MHz

-18.574 kHz
20.69 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

G

Email: service@dl-cert.com Page 21 of 42

Test Report Tel: 400-688-3552 Web:www.dl-cert.com


mailto:service@dl-cert.com

-26dB Bandwidth NVNT n20 5240MHz Antl
Rudiu”s:; "::::Eu'ﬂ =

[ Keysight Spectrum Analyzer - Occupied BW
RL R ENSE IV T
Center Freq 5.240000000 GHz Center Freq: 6.240000000 GHz
—»  Trig: Free Run Avg|Hold: 1001100
#Arten: 30 dB Radio Device: BTS
Mkr3 5.250155 GHz

#IFGain:Low
-24.042 dBm

1

3
4

ol

Span 30 MHz|
Sweep 1.333 ms

iCenter 5.24 GHz
#VBW 910 kHz

Res BW 300 kHz

Total Power 15.7 dBm

Occupied Bandwidth
17.627 MHz

11.527 kHz
20.29 MHz x dB

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

G

-26dB Bandwidth NVNT n40 5190MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW =R
RL ENSE.IN T 11:43:14 AMSep 10, 2025
Center Freq: 5.190000000 GHz Radio Std: None
Avg|Hold: 1001100
Radio Device: BTS

Trig: Free Run
#Atten: 30 dB
Mkr3 5.210185 GHz

Center Freq 5.190000000 GHz
-
-27.999 dBm

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

T ey

Span 60 MHz|
Sweep 1.333 ms

iCenter 5.19 GHz
‘Res BW 510 kHz #VBW 1.6 MHz
Total Power 14.9 dBm

Occupied Bandwidth
35.927 MHz
99.00 %

20.768 kHz % of OBW Power
-26.00 dB

Transmit Freq Error
40.33 MHz x dB

x dB Bandwidth

o | o ]
11:43:55 AMSep 10, 2025
Radio Std: None

-26dB Bandwidth NVNT n40 5230MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
Center Freq: 5.230000000 GHz
Trig: Free Run Avg|Hold: 1001100
Radio Device: BTS

#Arten: 30 dB
Mkr3 5.250495 GHz,

#IFGain:Low
-25.758 dBm

Ref Offset 8.66 dB
Ref 28,65 dBm

3

_ o
W o

Span 60 MHz|
Sweep 1.333 ms

iCenter 5.23 GHz
#VBW 1.6 MHz

Res BW 510 kHz
15.1 dBm

Total Power

Occupied Bandwidth
36.096 MHz

40.558 kHz
40.91 MHz x dB

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB Bandwidth

G
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.37052716
NVNT a 5220 Antl 16.42361827
NVNT a 5240 Antl 16.2937621
NVNT ac20 5180 Antl 17.62346609
NVNT ac20 5220 Antl 17.65783911
NVNT ac20 5240 Antl 17.50625821
NVNT ac40 5190 Antl 35.85191447
NVNT ac40 5230 Antl 36.1577889
NVNT ax20 5180 Antl 17.60504946
NVNT ax20 5220 Antl 17.62094132
NVNT ax20 5240 Antl 17.48597087
NVNT ax40 5190 Antl 35.85819841
NVNT ax40 5230 Antl 36.07498672
NVNT n20 5180 Antl 17.62190875
NVNT n20 5220 Antl 17.62295391
NVNT n20 5240 Antl 17.50001683
NVNT n40 5190 Antl 35.90324406
NVNT n40 5230 Antl 36.09343019
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OBW NVNT a 5180MHz Antl

ENSE.IN T 07:20:19 PM 5ep 09,
Center Freq: 5.180000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.180000000 GHz

Ref Offset 8.42 dB
Ref 2842 dBm

a -.w»'w-w\’;w-“«y<,r-.~u\4,\~..~,\,,,,-\\

iCenter 5.18 GHz
‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power

16.371 MHz
Transmit Freq Error 13.217 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.69 MHz x dB -26.00 dB

TATUS

OBW NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

- ENSE.IN i 07:21:30 PM Sep 09,
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.6 dB
Ref 28,60 dBm

TR A Ao e i o

",
w
Lt # "o W

‘Center 5.22 GHz Span 30 MHz|
‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 13.7 dBm
16.424 MHz

Transmit Freq Error -18.772 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.39 MHz x dB -26.00 dB

OBW NVNT a 5240MHz Antl

ENSE.IN T 07:21:55 PM 5ep 09,
Center Freq: 5.240000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.240000000 GHz

Ref Offset 8.7 dB
Ref 28.70 dBm

e A e

b e’ (alaac LT,

‘Center 5.24 GHz Span 30 MHz|
‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.2 dBm
16.294 MHz

Transmit Freq Error 48.598 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.42 MHz x dB -26.00 dB

TATUS
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OBW NVNT ac20 5180MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 8.42 dB
Ref 2842 dBm

st
) eanl

A i

iCenter 5.18 GHz
‘Res BW 200 kHz

Occupied Bandwidth

17.623 MHz
34.413 kHz
20.07 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

',..-.uﬂyﬁwﬂw‘l\l‘f\kw'ﬂw";.\f‘.,,m,l_b ARt NN e

#VBW 620 kHz

Total Power 13.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

07:27:52PM 5ep 09,
Radio Std: None

Radio Device: BTS

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT ac20 5220MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.220000000 GHz

#IFGain:Low

Ref Offset 8.6 dB
Ref 28.60 dBm

1
,n,.l.w,,.{uhwﬂ‘w""“

iCenter 5.22 GHz
‘Res BW 200 kHz

Occupied Bandwidth
17.658 MHz
-16.002 kHz
20.38 MHz

Transmit Freq Error
x dB Bandwidth

b et iteaint Vel

Center Freq: 5.220000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

el b, |

N

#VBW 620 kHz

Total Power 13.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

07:30:34 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

wl
! \
‘il W)

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT ac20 5240MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 8.7 dB
Ref 28.70 dBm

rearpelins

4

&
r.F\»'!".h_l,f'u'u!flf"N

iCenter 5.24 GHz
‘Res BW 200 kHz

Occupied Bandwidth

17.506 MHz
60.236 kHz
19.91 MHz

Transmit Freq Error
x dB Bandwidth

Ameril it o

Center Freq: 5.240000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

5 R T S ey

#VBW 620 kHz

Total Power 15.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

07:31:47 PM Sep 09,
Radio Std: None

Radio Device: BTS

T

Span 30 MHz|
Sweep 1.333 ms
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